



LOS ANGELES AREA
CHAMBER OF COMMERCE

CERTIFICATE OF ORIGIN ORIGINAL

TO VALIDATE, GO TO
VERIFY.FTGS.US

Certificate Number : **LA-COO-77965-6a6dda2a8231c**

Date : **August 01, 2026**

Seller (Exporter) Nakano Aviation, INC. 357 Van Ness Way Torrance CA USA	Transport Type Vessel	Port of Loading Los Angeles
	Destination Country Japan	Destination Port Kobe
	Export Date *****	Exporting Carrier *****
	Import Permit Number *****	Bill of Lading / AWB *****
Consignee NAKANO AVIATION Co., LTD. 2-45-7, Meieki, Nakamura-ku Matsuoka Bldg. Nagoya, Aichi 450-0002 Japan	Owner or Agent *****	Forwarding Agent *****
	Remarks	
Buyer (Importer)		

Description (May include notes on Quantity, Item Number, Marks and Numbers, Kind of Packages.)	Weight	Country of Origin
Stainless Steel Sheet AMS5510 321 2D FINISH .040"T 36"X120" -----end of products-----	320 LB (2EA) =====	United States =====

Name of Authorized Trade Association



Authorized Signature *Farhad Ghorbani Fard*

The Applicant (or the Applicant on behalf of the Consignor), by utilizing this document, certifies that:

- The above-mentioned goods originate in the country(ies) specified above and comply with the rules of origin applicable in the country(ies) to those goods.
- The information in this certificate and in any documents provided to the Los Angeles Area Chamber of Commerce ("LAACC") is accurate, true and complete.
- The Applicant undertakes to advise LAACC and any other person(s) to whom the applicant provides this Certificate (or to whom the Certificate is provided to with the knowledge of the Applicant) promptly in writing of any inaccuracy, omission or change in such information, or in the origin of goods.
- The Applicant will maintain, and present upon request, such documentation as is necessary to verify the truth, accuracy and completeness of this certificate and accompanying documents.
- In consideration for the LAACC's issuance of this Certificate, the Applicant agrees to release, discharge and hold harmless LAACC from any liability in connection with the issuance of this certificate and to indemnify LAACC in respect of any costs and/or claims made against LAACC in connection herewith.
- The Applicant is authorized to give the undertakings set out herein.



NAKANO AVIATION, INC.

357 VAN NESS WAY #170
TORRANCE, CA 90501
U.S.A.

TEL: (310) 212-1480
FAX: (310) 782-1230/1231

SHIPPING INVOICE

SI.NO:NAC226243X

SOLD TO :

NAKANO AVIATION CO., LTD.
MATUOKA BLDG.,
2-45-7, MEIEKI NAKAMURA-KU,
NAGOYA JAPAN 450
TEL: (052) 583-7651
FAX: (052) 586-5463

SHIP TO :

SAME

INVOICE NO:	DATE:	FROM: USA TO: JAPAN
VIA: OCEAN FREIGHT	B/L NO:	VESSEL NAME:

AIRCRAFT PARTS AND MATERIALS
DETAILS AS PER ATTACHED SHEET

TOTAL FCA LOS ANGELES	\$16,444.19
LA COMMISSION TOTAL	\$694.38
TOTAL CPT KOB, JAPAN	<u>\$17,138.57</u>

MARKING NAKANO
1SM1503215, ETC.
KOB
JAPAN

COUNTRY OF ORIGIN, U.S.A.

NAKANO AVIATION, INC.

MASAKI SAN0, SENIOR VICE PRESIDENT

"These items are controlled by the U.S. Government and authorized for export only to the country of ultimate destination for use by the ultimate consignee or end-user(s) herein identified. They may not be resold, transferred, or otherwise disposed of, to any other country or to any person other than the authorized ultimate consignee or end-user(s), either in their original form or after being incorporated into other items, without first obtaining approval from the U.S. Government or as otherwise authorized by U.S. law and regulations."



LA-C00-77965-6a6dda2a8231c/August 01, 2026

INVOICE NO.

PAGE : 2

PO NO.	DESCRIPTION	Q'TY	UNIT PRICE	TOTAL
(9017 SM 1)				
1SM1503215	STEEL BAR	13.00EA	899.00000	11,687.00
J24947	AMS6414 4340		BOX CHARGE	350.00
	8.00"DIA L=10"		TOTAL :	12,037.00
	10"X13EA			
1SM1579800	STEEL SHEET	2.00EA	380.00000	760.00
J24993	AMS5510 321 2D FINISH		CANOPY BOX	240.00
	.040"T 36"X120"		TOTAL :	1,000.00
	2EA			
(9387 SM 1)				
1SML1560440	ALCLAD SHEET	10.00EA	165.42600	1,654.26
J24851	AMS-QQ-A-250/13 7075C-0		BOX CHARGE	275.00
	.050"T 48"X144"		TOTAL :	1,929.26
	10EA (158KG) *@\$10.47/KG			
1SML1560437	AL-CLAD SHEET	6.00EA	71.65000	429.90
J24945	AMS-QQ-A-250/5 2024C-T3		BOX CHARGE	275.00
	.016"T 48"X144"		TOTAL :	704.90
	6EA(30KG) @\$14.33/KG			
1SML1583809	AL ALY SHEET	3.00EA	166.01000	498.03
J24974	AMS-QQ-A-250/4 2024-0		BOX CHARGE	275.00
	.050"TX48"X144"		TOTAL :	773.03
	3EA (48KG) @\$10.47/KG			
			TOTAL :	\$16,444.19



LA-C00-77965-6a6dda2a8231c/August 01, 2026

Customer: AMS5510 REV.(T) 321 2D FINISH S/S SHEET

Customer Release #: AKIKO.FUJIWARA

Customer: 596870-NAKANO AVIATION, INC.

SHIPPER: Eli Rojas



NOTICE OF SHIPMENT/
PACKING LIST



CERTIFICATE OF TEST

AL 6168-9 1221

CUST. ORD. NO. & DATE

43-175474

06/20/25

MG BILL

L828325

SOLD TO

RELINCE STEEL-BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

FINISHING LOCATION

VANDERGRIFT, PA

DO PRI

14732-0

REPEAT

ORDER

10

PRIME SEC.

DSO

DSO

10

PRODUCT CODE

13020103060000

SHIPMENT LOCATION

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

DATE SHIPPED

09/10/25

INVOICE

656898

SHIPPER NO.

546207

GOVT CONTRACT

1141 VANDERGRIFT

SHIP TO

BRALCO METALS

Description: AMS5510 REV.(T) 321 2D FINISH S/S SHEET Customer: 596870-NAKANO AVIATION, INC. Customer Release #: AKIKO.FUJIWARA SHIPPER: Eli Rojas



NOTICE OF SHIPMENT/
PACKING LIST



AL 6168-9 1221

CERTIFICATE OF TEST

CUST. ORD. NO. & DATE	CUST. CODE	FINISHING LOCATION	SHIPPER NO.	PRODUCT CODE	MILL ORDER NUMBER	DATE SHIPPED
43-175474	209355	VANDERGRIFT, PA	546207	13020103060000	30-065-124	09/10/25
FORMS DISTRIBUTION	REPEAT ORDER	DO RATE PRIORITY	GOVT CONTRACT	MATL	SHIPPING LOCATION	INVOICE
SOLD TO	MG BILL	14732-0 10	PRIME SEC.	1141 VANDERGRIFT	PA	656898
SHIP TO	L828325		DSO DSO	SHIP TO		
RELINANCE STEEL-BRALCO METALS			10	BRALCO METALS		
15090 NORTHAM STREET				15090 NORTHAM STREET		
LA MIRADA CA 90638				LA MIRADA CA 90638		

GRADE "ATI 321" STAINLESS STEEL SHEET C R COILS ANNEALED 2D FIN 3 EDGE CARRIER - KIRK TRUCKING SERVICE, INC

(MORE TEST-RESULT INFO FOR THIS ITEM ON PREVIOUS PAGE)

ITEM TEST NO	YIELD	TENSILE	% ELONG	PSI	IN 2"	% R/A	HARDNESS	(MEASURED)	BEND	A 262	PR	ESIZE
001A 8912005	T 34700.	86100.	64. #	73.HRBW	(62.HR30TW)	T PASS	PASS		11.			
TEST LOCATION	T 33600.	85400.	69. #	71.HRBW	(60.HR30TW)	T PASS	PASS		TC			
	TC	TC	TC	TC	TC	TC	TC		TC			
	* Y.S. BY 0.2% OFFSET METHOD											
ITEM TEST NO	CORROSION	T-YIELD										
001 8911134	A262 E MOD	1%										
	PASS	35200.										
TEST LOCATION	TC	52600.										
	TC	TC										
ITEM TEST NO	CORROSION	T-YIELD										
001A 8912005	A262 E MOD	1%										
	PASS	37500.										
TEST LOCATION	TC	37300.										
	TC	TC										
ITEM TEST NO	INCLUSIONS	E-45 METH	A									
001 8911134	A	B C D										
	HVY	0.0 0.0 0.0 0.0										
TEST LOCATION	TC	THN	0.0 0.5 0.0 0.5									
	TC	TC										

CONSIGNEE - Please Note - This consignment was turned over to carrier in first class condition, being correctly loaded, at which time our responsibility for loss or damage in shipment ceased. For your protection please examine shipment as it arrives. If any shortage or damage is noted, please advise the carrier immediately. A description made by transportation agent on waybill before signing.

WARNING
Safety Data Sheets for this product are available on our website, www.ATIMetals.com. A thorough review of the Safety Data Sheet for the grade of material purchased shall be performed prior to working with this product and all safety & health considerations outlined must be implemented.

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in ATI Specialty Rolled Products' Order Acknowledgement.

Noreen Dolan
Sr. Manager Quality, Corporate Quality Assurance

Customer: 596870-NAKANO AVIATION, INC.

Customer Release #: AKIKO.FUJIWARA

SHIPPER: Eli Rojas

Description: AMS5510 REV.(T) 321 2D FINISH S/S SHEET



NOTICE OF SHIPMENT/
PACKING LIST



Specialty Rolled Products

AL 6168-9-1221

CERTIFICATE OF TEST

CUST. ORD. NO. & DATE

43-175474

FORMS DISTRIBUTION

SOLD TO

SHIP TO

SOLD TO

RELIANCE STEEL-BRALCO METALS
15090 NORTHAM STREET
LA MIRADA CA 90638

CUST. CODE

209355

06/20/25

MG BILL

L828325

FINISHING LOCATION

VANDERGRIFT, PA

GOVT CONTRACT

1546207

SHIP NO.

1141

WANDERGRIFT

PA

DATE SHIPPED

09/10/25

PRODUCT CODE

13020103060000

SHIPPING LOCATION

30-065-124

INVOICE

656898

SHIP TO

BRALCO METALS

15090 NORTHAM STREET

LA MIRADA

CA 90638

SHIPPER NO.

1546207

GOVT CONTRACT

1141

WANDERGRIFT

PA

DATE SHIPPED

09/10/25

INVOICE

656898

GRADE

"ATI 321" STAINLESS STEEL SHEET C R COILS ANNEALED 2D FIN 3 EDGE

CARRIER - KIRK TRUCKING SERVICE, INC

ATI FLAT ROLLED PRODUCTS PERFORMS CHEMICAL ANALYSIS BY THE FOLLOWING TECHNIQUES FOR TESTING LOCATIONS TC, BN, & LO: C & S BY COMBUSTION/INFRARED ABSORPTION PER ASTM E1019; N & O BY INERT FUSION/THERMAL CONDUCTIVITY PER ASTM E1019; MN, P, SI, CR, NI, MO, CU, CB(NB) CO, V, W BY WDXRF PER ASTM E572; PB, BI, AG, SE, SB BY GFAA PER ASTM E1184; AL AND TI (>=0.10%) BY WDXRF PER ASTM E572 OTHERWISE BY OES PER ASTM E1086; TA, ZN, MG, CD, CE, CA, ZR, LA BY ICP PER ASTM E1479.

EN 10204:2005 - 3.1 CERTIFICATE DOES NOT IMPLY THAT MATERIAL IS AN APPROVED PED GRADE. FOR A COMPLETE LISTING OF APPROVED PED GRADES, VISIT OUR WEBSITE AT WWW.ATIMATERIALS.COM.

THESE COMMODITIES OR TECHNOLOGY, WHEN EXPORTED FROM THE UNITED STATES, ARE IN ACCORDANCE WITH THE USA EXPORT ADMINISTRATION REGULATIONS. DIVERSION CONTRARY TO U.S. LAW IS PROHIBITED. U.S. LAW ALSO PROHIBITS DISPOSITION OF THESE COMMODITIES/TECHNICAL DATA TO ANY END-USER OR FOR ANY END-USE RELATED TO THE DESIGN, DEVELOPMENT, PRODUCTION, STOCKPILING, OR USE OF CHEMICAL, BIOLOGICAL, OR NUCLEAR WEAPONS, OR MISSILES, WITHOUT THE PROPER APPROVAL OF THE UNITED STATES GOVERNMENT.

MATERIAL WAS MELTED, POURED, AND MANUFACTURED IN THE USA.

THE HARDNESS CONVERSION WAS PERFORMED USING EQUATIONS GIVEN IN ASTM E140 DEVELOPED FROM DATA IN TABLES 1, 2, 3, 5, AND 6. THE PARTICULAR EQUATION USED WAS BASED ON MATERIAL TYPE AND MEASURED HARDNESS SCALE. PER ASTM E140; THE CONVERSION VALUES ARE ONLY APPROXIMATE AND MAY BE INACCURATE FOR SPECIFIC APPLICATION.

WESTMORELAND MECHANICAL TESTING & RESEARCH, YOUNGSTOWN, PA (94387), PRODUCTION EVALUATION SYSTEMS INC, LATROBE, PA (T9377) AND DIRATS LABORATORIES, WESTFIELD, MA (32851) ARE GEAE S400 AND ISO/IEC 17025 APPROVED FACILITIES.

PAGE 04 - CONTINUED ON PAGE 05 REPRINT

09/10/25 11:43:29

CONSIGNEE-Please Note-This consignment was turned over to carrier in first class condition, being correctly loaded, at which time our responsibility for loss or damage in shipment ceased. For your protection please examine shipment as it arrives. If any shortage or damage is discovered, have a full description made by transportation agent on waybill before signing.

WARNING
Safety Data Sheets for this product are available on our website, www.ATImetals.com. A thorough review of the Safety Data Sheet for the grade of material purchased shall be performed prior to working with this product and all safety & health considerations outlined must be implemented.

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in ATI Specialty Rolled Products' Order Acknowledgement.

Noreen Defferati
Sr. Manager Quality, Corporate Quality Assurance

Description: AMS5510 REV.(T) 321 2D FINISH S/S SHEET

Customer: 596870-NAKANO AVIATION, INC.

Customer Release #: AKIKO.FUJIWARA

SHIPPER: Eli Rojas



NOTICE OF SHIPMENT/
PACKING LIST



CERTIFICATE OF TEST

AL 6168-9 1221

CUST. ORD. NO. & DATE 43-175474	FORMS DISTRIBUTION SHIP TO →	SHIP TO SOLD TO RELIANCE STEEL-BRALCO METALS 15090 NORTHAM STREET LA MIRADA CA 90638	CUST. CODE 209355	FINISHING LOCATION VANDERGRIFT, PA	SHIPPER NO. 546207	PRODUCT CODE 13020103060000	WILL ORDER NUMBER 30-065-124	DATE SHIPPED 09/10/25
MG BILL I828325	REPEAT ORDER 14732-0	PRIME SEC. DSO DSO 10	DO PRL RATE ORTY	GOVT CONTRACT	MATL 1141	SHIPPING LOCATION VANDERGRIFT	PA	INVOICE 656898

GRADE

"ATI 321" STAINLESS STEEL SHEET C R COILS ANNEALED 2D FIN 3 EDGE

CARRIER - KIRK TRUCKING SERVICE, INC

THIS CERTIFIED MATERIAL TEST REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL. FEDERAL LAW PROHIBITS THE RECORDING OF FALSE, FICTITIOUS, OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT AND MAY BE PUNISHABLE AS A FELONY UNDER FEDERAL STATUTE. ATI SRP HOLDS SEVERAL QUALITY CERTIFICATIONS THAT INCLUDE ISO-9001, AS9100, NADCAP, AND ISO/IEC 17025. MATERIAL WAS MANUFACTURED IN ACCORDANCE WITH THE ATI SRP QUALITY MANUAL REVISION 35 DATED 01/02/2025. FOR THE TESTING SPECIFICATION USED IN THE ANALYSIS OF THIS MATERIAL, PLEASE SEE THE SCOPE OF APPROVAL FOR NADCAP AND ISO/IEC 17025 FOR THE LABORATORIES. THE SCOPE OF THE APPROVALS CAN BE FOUND AT WWW.ATIMATERIALS.COM

ATI SPECIALTY ROLLED PRODUCTS WORKS TO THE ROLLS ROYCE SABRE QUALITY MANAGEMENT SYSTEM REQUIREMENTS.

MATERIAL TESTED AT ATI SPECIALTY ROLLED PRODUCTS GEAE S400 APPROVED FACILITIES (T1225): NATRONA HEIGHTS, PA ; BRACKENRIDGE, PA.

ATI SPECIALTY ROLLED PRODUCTS HOLDS SEVERAL QUALITY AND LABORATORY CERTIFICATIONS THAT INCLUDE ISO-9001, A S9100, AD-MERKBLATT W0, EU PRESSURE EQUIPMENT DIRECTIVE 14/68/EU, NADCAP, ISO/IEC 17025, GEAE S400 (T1225 & T9317), GEAE S-1000. REFER TO WWW.ATIMATERIALS.COM TO ACCESS THE CURRENT ATI SRP QUALITY CERTIFICATIONS.

EN 10204:2005 3.1 CERTIFICATE.

TESTING WAS PERFORMED AT THE FOLLOWING LOCATIONS:

BN = ATI SRP BRACKENRIDGE; 100 RIVER ROAD; BRACKENRIDGE, PA 15014

TC = ATI SRP NATRONA HEIGHTS; 1300 PACIFIC AVENUE; NATRONA HEIGHTS, PA 15065

ISSUED BY ATI SPECIALTY ROLLED PRODUCTS 09/11/25 11:40

DENEEN FERRARI TECHNICAL SERVICE DEPARTMENT

PAGE 05 -SEE ATTACHMENTS.

09/10/25 11:43:29

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in ATI Specialty Rolled Products' Order Acknowledgement.

WARNING
Safety Data Sheets for this product are available on our website, www.ATIMaterials.com. A thorough review of the Safety Data Sheet for the grade of material purchased shall be performed prior to working with this product and all safety & health considerations outlined must be implemented.

Noreen Deferral
Sr. Manager Quality, Corporate Quality Assurance
N.D. Deferral

PACKING LIST

SHIPNo : NAC226243X

(OCEAN)

2026/06/04 08:23

1

DATE : 2026/07/05

B/L:

FROM: LAX

TO: KOB

O/H NO.	C/T	W/T	NACPO	SUPPLIER	Q' TY	PC数	CUST. PO	機種名称	E/L
---------	-----	-----	-------	----------	-------	-----	----------	------	-----

(9017 SM 1) 新明和工業(株) 航空機事業部 生産本部 資材部 JFE倉庫(材料)

J24947	1	2008	1SM1503215	SERVICE STEEL AE	13 EA		0001503215	US-2	
--------	---	------	------------	------------------	-------	--	------------	------	--

J24993	1	320	1SM1579800	BRALCO METALS	2 EA		0001579800	US-2	
--------	---	-----	------------	---------------	------	--	------------	------	--

(9387 SM 1) 新明和工業(株) 航空機事業部 生産本部 資材部 JFE倉庫(材料)

J24851	1	676	1SML1560440	BRALCO METALS	10 EA		0001560440	US-2	
--------	---	-----	-------------	---------------	-------	--	------------	------	--

J24945	1	440	1SML1560437	BRALCO METALS	6 EA		0001560437	US-2	
--------	---	-----	-------------	---------------	------	--	------------	------	--

J24974	1	446	1SML1583809	BRALCO METALS	3 EA		0001583809	G7000/G8000	
--------	---	-----	-------------	---------------	------	--	------------	-------------	--

TTL						5 CTN	3,890.00 LB		
-----	--	--	--	--	--	-------	-------------	--	--



[Handwritten signature]

LA-C00-77965-6a6dda2a8231c / August 01, 2026